SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG901534-03B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&

T =

pectrum pe
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
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CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 780.389 MHz 16.29 dam nd8 down 4.775 MRz ML 779,72 MHz 14,79 dam nd8 down 4,845 MHZ
T 1 777.122 MHz -10.43 dbm nd8 26.00 dB TL L 777.102 MHz -11.32 dam n 26,00 d8
T2 1 781.898 MHz -9.61 dBm Q factor 163.4 T2 1 7B1.948 MHz -11.02 d8m Q factor 160.9
L U J wa L JU J L]

Date: 18.FEB 2020 05:55:38

Cate: 18 FEB.2020 055626

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

rum s
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.33 dBm| mili] 15.29 dBm|
H 780.80100 MHzZ| 782.47000 MHz
20 ».7 . ~ ndg N 26.00 dB| 2 Q' ndg 26.00 dB|
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CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 780.801 MHz 16.33 dBm nd@ down 4.B55 MHz M1 7B2.47 MHz 15.29 dBm nd@ down 4915 MHZ
TL 1 779.552 MHz -9.92 dBm nd8 26.00 dB TL L 779.542 MHz -10.82 dbm n 26.00 dB
T2 1 784.408 MHz -9.94 dBm Q factor 160.8 T2 1 7B4.458 MHz -11.01 d8m Q factor 1569.2
L U J wa L JU J ..

Date: 18.FEB 2020 06:05/14

Cate: 18 FEB.2020 06.06:25

Highest Channel

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.20 dBm| ™Il 14.60 dBm|
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20 1 20
R R nde 26.00 dB ndB 26.00 dB
o PSS e A A s Bl e ey 4.785000000 MHz| 104 - AR 4.875000000 MHz
i Q factor | 164.4) 7 Q factor 7 161.0)
d 1 i |
a 1 T 0 T
1 1z -}' it
04 — - 10 d v
/ \ T
[ A\ L
20 d A AN 20 d 0
S P TR, A et S,
-a0 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 786.528 MHz 16.20 dBm ndB down 4.785 MHz ML 764,56 MHz 14.60 dBm ndB down 4,575 MHz
TL 1 782.122 MHz -9.58 dém ndé 26.00 dB TL 1 782.092 MHz -11.26 dém ndé 26.00 d8
T2 1 786.908 MHz -9.95 dBm  factor 164.4 T2 1 766568 MHz -11.79 dém  factor 161.0
L I ) L I ) -

Date: 16.FEB.2020 06:06.37

Cate: 15 FEB.2020 06.06.25

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03B

N o G
Spe L = F l -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
ST 30 d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT ke att 30 d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
MiL1] 17.32 dbm) MiL1] 15.26 dBm)
" M1 782.5790 MHz N 779.0030 MHZ
e N R . L 26.00 dB| & 5 .__ndB 26.00 dB|
04 vd i I ST el 9.770000000 MHz 104 e e L AR e 9.810000000 MHz|
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-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 782.579 MHz 17.32 dam nd8 down 9.7 MHz ML L 779.003 MHz 15.28 dam nd8 down 9.81 WHz
T1 1 777.105 MHz -8.90 dBm nd8 26.00 dB T1 L 777.165 MHz -9.96 dBm nd8 26.00 dB
T2 1 786.875 MHz -8.38 dBm Q factor 80.1 T2 1 7B6.975 MHz -10.36 dBm Q factor 79.4
Date’ 18.FEB 2020 06:2525 Date: 18 FEB. 2020 062514

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FG901534-03B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

pectrum LE,’
Ref Level 30.00 cBm  Offsel 10,50 dB & RBW 100 kHz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
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CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 780.909 MHz 13.55 dBm nd@ down 4.B55 MHz
TL 1 777.052 MHz -12.61 dém ndd 26.00 dB
T2 1 781.908 MHz -12.14 dam qQ factor 160.8
L JL J

Date: 18.FEB 2020 06.15:05

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

rum L“T‘}‘ lu?!_:
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 3.76 dBm) mili] 86 dBm
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20 Mhda 26.00 dB ® ndB 26.00 d8
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CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 782.780 MHz 13.76 dBm ndB_down 4.915 MHz M1 779,562 MHz 14.86 dBm ndB_down 9,83 MHZ
TL 1 779.542 MHz -12.42 dm nd8 26.00 dB T1 L 777.085 MHz -11.20 dbm nd8 26.00 dB
T2 1 784.458 MHz -11.98 dém Q factor 159.3 T2 1 7B6.915 MHz -10.91 dém Q factor 79.3
L I 4 - [S JL 4 -
Date’ 18.FEB 2020 06:20:00 Date: 18 FEB 2020 06 37.09

Highest Channel / 5MHz / 64QAM

Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
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CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result
ML 1 783.561 MHz 13.72 dém ndB down 4.655 MHz
T1 1 782.072 MHz -12.00 dém nds 26.00 dB
T2 1 786.958 MHz -12.32 dém  factor 160.1
L L J L]

Date: 16.FEB.2020 06:20:37

TEL : 886-3-327-3456 Page Number : A13-16 of 21
FAX : 886-3-328-4978




samonias. FCC RADIO TEST REPORT Report No. : FG901534-03B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHZz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.48 4.49 - - - - - -
Middle CH - - - - 4.50 4.49 9.09 8.99 - - - -
Highest CH - - - - 4.48 | 4.50 - - - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.49 - - - - - - -
Middle CH - - - - 4.50 - 9.01 - - - - -
Highest CH - - - - 4.48 - - - - - - -
TEL : 886-3-327-3456 Page Number : A13-17of 21
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samonias. FCC RADIO TEST REPORT Report No. : FG901534-03B

LTE Band 13

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

pe: pe
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 37 dBm mili] 15.17 dBm|
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.169 MHz 15.32 dam ML FBL 178 MHz 15.17 dBm
TL 1 777.27223 MHz 10.39 dBm Oce Bw 4.475524476 MHz TL L 777.25225 MHz 9.61 dBm Oce Bw 4.485514486 MHz
T2 1 781.74775 MHz 10.51 dam T2 1 781.73776 MHz 9.73 dém
L U J L JU J L]
Date’ 18.FEB 2020 05:5502 Date: 18 FEB. 2020 055514

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

rum s
Ref Level 30.00 cBm  Offsel 10,50 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att a0de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.27 dBm| mili] 14.39 dBm|
20 781.72000 MHzZ| - 780.58100 MHz
Oce Bw . 4.495504496 MHZ, ! Oce Bw 4.485514486 MHZ|
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CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 7B1.72 MHZ 15.27 dBm ML 7BO0.SE1 MHZ 14.39 dBm
TL 1 779.75225 MHz 9.32 dem Occ Bw 4.495504456 MHz TL L 779.76224 MHz 9.51 dem Occ Bw 4.485514486 MHz
T2 1 784.24775 MHz 10.12 dBm T2 1 784.24775 MHz 7.70 dam
L U J wa L JU J ..
Date 18.FER2020 06:05.49 Date: 18 FEB.2020 06.05:37

Highest Channel / 5SMHz / QPSK Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 db & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT 194 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
5.72 aBm ™Il 14.02 dBm|
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= | 4.475524476 MHz @ n ¥ 4.495504496 MHz
- Porfna g .. L
w0 AP ¢ 104 y Lo N
\ ( \
od od L
] | T \
{ J \
04 - v 10 d 1
/ 4 [ b
20d ——— T 20d —— A e
L Mg afrn i nfs Ay LA pnn el SVAVEN,
-30 30
-0 d -40 di
50 d -50 di
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CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 785.580 MHz 15.72 dBm ML 764,09 MHz 14.82 dBm
TL 1 782.26224 MHz 10.69 dBm Oce Bw 4.475524476 MHz TL 1 782.24226 MHz 9.89 dém Oce Bw 4.495504496 MH2
T2 1 785.73776 MHz 9.98 dbm T2 1 785.73776 MHZ 8.70 dbm
L I ) ( ) ) -
Date: 18.FEB.2020 06:06.01 Date: 18 FEB.2020 06.08:13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG901534-03B

N o G
Spe % ¥
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
ls At 30d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT ke Att 30 dB SWT 126 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
MiL1] 17.33 dBm) MiL] 18.11 dBm)
2008 M1 782.8590 MHz - 1 784.7570 MHz
N N X__OccBw . 1o 9.090909091 MHz N occ il 8.991008991 MHz|
T RV B I AV i AN T Uman 2
10 df - - 10 d -
7 ) |
{ / 1
0 dsm § + 0 dem ! !
! | \
-10 dBm -10 dam f i
20 dem - .t v 20 dam - - —
/ Ny / Ty
-30 dbm ; -30 dém =
A { <
-0 dBm — -40 dam —
LA AN 7
50 fam= 50 b =
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782,859 MHz 17.33 dam ML L 7B4.757 MHZ 18.11 dam
T1 1 777.4448 MHz 10.23 dBm Oce Bw 9.090305051 MHz T1 L 777.5045 MHz 10.39 dBm Oce Bw £.991008991 MHz
T2 1 786.5358 MHz 11.43 dam T2 1 786.4955 MHz 10.43 dam
Date’ 18 FEB 2020 06:2451 Date: 18 FEB. 2020 062503

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG901534-03B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

pectrury

Ref Level 30,00 cBm
o att 30 dB
SGL Count 100/100

Offset 10,60 0B w RBW 100 kHz

SWT 18 ps @ VBW 300 kHz  Mode Auto FFT

(@ 17k Max

20

MiL1]

10 d

T 0ce Bw
D Aa N PV,

72 dBm|
77764200 MHz
4.485514486 MHz

O e

-10 dBm

20 dem

-30 dBm

-0 dgm

40'dem

-60 dBm

CF 779.5 MHz

1001 pts

Span 10.0 MHz

Marker

X-value 1 Y-value | Function |

Function Result

Type | Ref | Tre |
M1 1

777.642 MHz
777.27223 MHz
781.75774 MHz

13.72 dBm
8.75 dam
7.93 dBm

Occ Bw

4.485514486 MHz

Date: 18.FEB.2020 06:14:63

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Date: 18.FEB 2020 06:20:12

Tury l"_"
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
MiL1] 12.78 dBm) MiL1] 14.53 dBm)
2 782.01000 MHz o 778.7430 MHZ
Occ Bw 4495504496 MHz| N Occ Bw 9.010989011 MHz|
10 df — i LR T 10 di T e e
{ 1 /
0B ! 0 b !
/ \ / \
10 dam y 4 -10 dBm
I | ! |
/ \ / \
20 dBm : - 20 dem — S
P T SV L N
<l -30 dBém ]
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N
50 dgm “SUHeH
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782.01 MHz 12.78 dam ML T7E.743 MHZ 14,53 dam
T1 1 779.75225 MHz 8.30 dBm Oce Bw 4,495504496 MHz T1 L 777.5045 MHz 9.1 dBm Oce Bw 9.010969011 MHz
T2 1 784.24775 MHz 7.85 darm T2 1 786.5155 MHz 8.43 dam
~r

L JL

Cate: 18 FEB.2020 06.36.58

Highest Channel / 5MHz / 64QAM

Spectrum

&

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

Offset 10,80 dB & RBW 100 kHz
SWT

18 ps @ VBW 300 kHz  Mode Auto FFT

(@ 17k Max

20

MIL1]

10d

BuM

~olTo

13.90 dBm)|
786.07800 MHz
4.475524476 MHz

0 e

10 dBm:

20 dBm

S T LS

| R

-40 dam:

-50 dém

-60 dBm

CF 784.5 MHz

1001 pts

Span 10.0 MHz

Marker
Type | Ref | Trc |
M.

X-value |

¥-value |__Function |

Function Result |

1
T1 1 7
T2 1 7

786.076 MHz
82.26224 MHz
86.73776 MHz

13.38 dBm
8.51 dam
6.80 d8m

occ Bw

4.475524476 MHz

Date: 16.FEB.2020 06:20.24

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

(Speermm ) =)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 30.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr @1 AvgPwr
Limit dheck PAES Limit ¢heck PAES

20 dbiie —BEURIOUS | INE ABS ‘ paks 20 dbipe—$RURIOUS | INE ABS PASS l

10 dBm " 10 dBm “[

ods HI 0dBm H

-10 dem — } ‘l -10 dBm — JI l

-20 dBm l“ \ -20 dBm t k

SPURIGUS_LINE_ABS 1{ \ SFURIDUS_LINE_ABS ’{ N

-40 dBm \.__Jk -40 dem ,\ ../ T

-50 dBm r" T 50 dBm WAS. £~

E5.d8m - ~50.4Bm I

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low RangeUp | REBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 763,35365 MHz -61.24 dBm -26.24 d& 763.000 MHz 775.000 MHz 6.250 kHz 772,48851 MHz -60.89 dbm -25.88 db
775.000 MHz 775.900 MHz 100.000 kHz 775.85056 MHz -45.74 dém -32.74 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.72423 MHz -49.10 dBm -36.10 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99226 MHz -49.86 dBm -36.86 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.91013 MHz ~53.06 dbm -20.96 de
776.000 MHz 788.000 MHz 100,000 kHz 777.36064 MHz 20.99 dBm -0.01 de 776.000 MHz 788.000 MHz 100.000 kHz 786,68731 MHz 21.09 dBm -8.91 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.086836 MHz -53.84 dBm -40.94 dB 788.000 MHz 788.100 MHz 30.000 kHz 78800814 MHz -48.95 dBm -35.95 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.85350 MHz -49.50 d&ém -36.50 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -45.59 dBm -32.59 dB
793.000 MHz 506.000 MHz 6.250 kHz 79642208 MHz -60.97 dBm -25.57 d8 793.000 MHz 806.000 MHz 6.250 kHz 805.26623 MHz -61.09 dBm -26.00 dB
T
1 [ ) P2

Date: 18,FEB 2020 06:02:21

Date: 18.FEB.2020 06:13:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

) =

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 20,00 dém  Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit ®heck BAES Limit Gheck PAES
20 dbipe—teuRIOUS }INE Ans DAKS 20 dblpe—FRURLOUS L INE ABS RASS
10 dBm 10 dBm
— S —
0dB I 0 dBm
-10 dem — ! ‘l -10 dBm —
.20 dam } ! -20 dBm
’ ] x o I
SPURIOUS_LINE _ABS f P SPURIOUS_LINE_ABS
-40 dBm { ;‘[‘ 40 dBm
-50 dBm J -50 dBm |_4
R, dRm: I
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77494605 MHz -57.62 dBém -22.62 de 763.000 MHz 775.000 MHz 6.250 kHz 766,15884 MHz -61.19 dBm -26.19 dB
775.000 MHz 775.900 MHz 100.000 kHz 77589685 MHz -30.79 dBm -17.79 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,97348 MHz -47.73 dBm -24.73 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95859 MHz -34.99 dBm -21.89 d& 775.900 MHz 776.000 MHz 30.000 kHz 775.99016 MHz -52.39 dBm -39.39 dB
776.000 MHz 788.000 MHz 100.000 kHz 77974625 MHz 6.76 dBm -23.24 d& 776.000 MHz 788.000 MHz 100.000 kHz 784,73327 MHz 6.71 dBm -23.20 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.03501 MHz -47.74 dBm -34.74 dB 786.000 MHz 788.100 MHz 30.000 kHz 788.00874 MHz -33.76 dBm -20.76 d8
788.100 MHz 793.000 MHz 100.000 kHz 7BB. 46469 MHz -43.53 dBm -30.53 dB 788,100 MHz 793,000 MHz 100.000 kHz 789,10245 MHz -29.02 dbm -16.92 dB
793.000 MHz 806.000 MHz 6.250 kHz 80190260 MHz -61.13 dém -26.13 d& 793.000 MHz B06.000 MHz 6.250 kHz 793.52597 MHz -60.70 dBm -25.70 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03B
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Ref Level 30.00 dém Offset 10.80 dB Mode Auto Sweep

Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low RangeUp | REBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 773,44755 MHz -61.00 dBm -26.00 d& 763.000 MHz 775.000 MHz 6.250 kHz 764.51648 MHz -61.02 dbm -26.02 db
775.000 MHz 775.900 MHz 100.000 kHz 775.85056 MHz -44.57 dém -31.57 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.28187 MHz -49.03 dBm -36.03 dB
775.900 MHz 776.000 MHz 30,000 kHz 77596828 MHz -48.50 dém -35.50 d& 775.900 MHz 776.000 MHz 20.000 kHz 77599286 MHz -54.02 dBm -41.02 dB
776.000 MHz 788.000 MHz 100,000 kHz 777.32468 MHz 19.66 dBm -10.34 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,63936 MHz 10.84 dBm -10.16 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.01224 MHz -54.07 dém -41.07 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.00245 MHz -46.77 dBm -33.77 dB
788.100 MHz 793.000 MHz 100.000 kHz 791,22552 MHz -40.48 dém -36.48 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -45.83 dBm -32.83 dB
793.000 MHz 806.000 MHz 6.250 kHz 800.05844 MHz -61.24 dBm -26.24 dB 793.000 MHz 806.000 MHz 6.250 kHz 704.64286 MHz -61.11 dBm -26.11 dB
)
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Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77499401 MHz -59.37 dBm -24.37 d& 763.000 MHz 775.000 MHz 6.250 kHz 767.27373 MHz -61.24 dbm -26.24 db
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -34.33 dBm -21.33 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,89505 MHz -48.03 dbm -35.03 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94041 MHz -36.76 dBm -23.76 dB 775.900 MHz 776.000 MHz 30.000 kHz 775,99855 MHz -52.47 dBm -39.47 dB
776.000 MHz 788.000 MHz 100.000 kHz 776.64336 MHz 5.13 dBm -24.87 d& 776.000 MHz 788.000 MHz 100.000 kHz 785,50050 MHz 5.16 dBm -24.84 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,07757 MHz -48.51 dBm -36.51 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.08377 MHz -35.10 dBm -22.10 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.21503 MHz -44.80 dBm -31.80 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,11224 MHz 230,09 dBm ~17.90 dB
793.000 MHz 806,000 MHz 6.250 kHz 800.62987 MHz -61.02 dBm -26.02 dB 793.000 MHz 806.000 MHz 6.250 kHz 793,47403 MHz -60.76 dBm -25.76 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03B

LTE Band 13/

5MHz / 64QAM
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Ref Level 30,00 dém Offset 10.80 db

Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Mode Auto Sweep
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Limit §heck PAES Limit Gheck
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Start 763.0 MHz 7007 pts Stop 806.0 MHz | (| Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Range Low RangeUp | REBW | Frequency | _PowerAbs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 77143357 MHz -60.98 dBm -25.98 d& 763.000 MHz 775.000 MHz 6.250 kHz 766,57842 MHz -61.25 dbm -26.25 db
775.000 MHz 775.900 MHz 100.000 kHz 775.87078 MHz -47.85 dém -34.85 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.13442 MHz 49.09 dBm 36.00 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97877 MHz -52.22 dém -39.22 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.03741 MHz 53.86 dBm ~40.86 dB
776.000 MHz 788,000 MHz 100.000 kHz 777,31269 MHz 18.27 dém -11.73 d8 776.000 MHz 788,000 MHz 100.000 kHz 786.62737 MHz 18.63 dBm -11.37 dB
786.000 MHz 788.100 MHz 30.000 kHz 786.02383 MHz -54.03 dBm -41.03 d& 788.000 MHz 786.100 MHz 30.000 kHz 788.01563 MHz -49.99 dBm -36.99 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.63601 MHz -49.46 dém -36.46 dB 288,100 MHz 763,000 MHz 100,000 kHz 788, 15629 MHz 45,46 dbm 33,46 db
793.000 MHz 806.000 MHz 6.250 kHz 801 44305 MHz -61.21 dBém -26.21 d8 793.000 MHz 806.000 MHz £.250 kHz 805.73377 MHz -61.19 dBm -26.19 dB
T
Il - | ]

Date: 18.FEB. 2020 06:18:27

Date: 18.FEB.2020 06:23:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P m

Sp

um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77498202 MHz -60.47 dBém -25.47 d& 763.000 MHz 775.000 MHz 6.250 kHz 76533167 MHz -61.27 dBm -26.27 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89326 MHz -36.44 dBm -23.44 dB 775.000 MHz 775.900 MHz 100.000 kHz 775,89775 MHz -48.42 dbm -35.42 dB
775.900 MHz 776.000 MHz 30.000 kHz 77594141 MHz -40.41 dBm -27.41dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99476 MHz -52.90 dbm -39.90 db
776.000 MHz 788.000 MHz 100.000 kHz 779.23077 MHz 4.06 dBm -25.94 d& 776.000 MHz 788.000 MHz 100.000 kHz 785,96803 MHz 4.14 dBm -25.86 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.07647 MHz -49.79 d&m -36.79 d8 786.000 MHz 788.100 MHz 30.000 kHz 788.01683 MHz -36.63 dBm -23.63 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.38147 MHz -45.62 dBm -32.62 dB 788,100 MHz 793,000 MHz 100.000 kHz 789,14161 MHz ~35.74 dBm -19.74 dB
793.000 MHz 806.000 MHz 6.250 kHz 802.16234 MHz -61.08 dém -26.09 d& 793.000 MHz B06.000 MHz 6.250 kHz 793,26623 MHz -60.86 dBm -25.86 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77049850 MHz -60.85 dBém -25.85 dB 763.000 MHz 775.000 MHz 6.250 kHz 76446853 MHz -61.11 dBm -26.11 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89865 MHz -47.70 dém -34.70 d& 775.000 MHz 775.900 MHz 100.000 kHz 77580245 MHz -48.99 dBm -35.99 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93801 MHz -52.44 dBm -39.44 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.00505 MHz ~53.67 dbm ~40.67 db
776.000 MHz 788.000 MHz 100,000 kHz 777.62438 MHz 20.95 dBm -9.05 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,39960 MHz 20.96 dBm -9.04 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.03422 MHz -54.20 dBm -41.20 di 788.000 MHz 788.100 MHz 30.000 kHz 78802243 MHz -50.38 dBm -37.38 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.36399 MHz -40.51 dBém ~36.51 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -46.53 dBm -33.53 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.55165 MHz -61.15 dBm -26.15 dB 793.000 MHz 806.000 MHz 6.250 kHz 802,04545 MHz -61.01 dBm -26.01 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG901534-03B

LTE Band 13/ 10MHz / 16QAM
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Ref Level 30.00 dBm Offset 10.80 dB Mode Auto Sweep

SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PAES
20 dbire—BRURIOUS L INE ABS paks 20 dbipe—$RURIOUS | INE ABS p ﬂ
10 dem [ 10 dém “
0 de h 0 dBm H
-10 dem —— ‘I\ -10 dBm — t
|
-20 dBm | ! -20 dBm |
o . . I
SPURIOUS_LINE_£BS } \ SPURIOUS_LINE_ABS_ J \
/
-40 dBm ¥ \1 40 dBm d Y
L/ \
50 dBm -t =A - ‘ 50 dBm = f“
A0dR0 I
Start 763.0 MHz 7007 pts Stop B06.0 MHz | (| Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | aLi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 763 44055 MHz -60.81 dBém -25.81 de 763.000 MHz 775.000 MHz 6.250 kHz 766.39860 MHz -61.13 dBm -26.13 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.81773 MHz -47.08 dBém -34.08 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.33312 MHz -49.10 dBm -36.10 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98716 MHz -51.35 dBm -38.35 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.00674 MHz ~54.02 dbm ~41.02 dB
776.000 MHz 788,000 MHz 100,000 kHz 77758841 MHz 19.74 dBm -10.26 d& 776.000 MHz 788,000 MHz 100.000 kHz 786,38761 MHz 19.73 dBm -10.27 dB
788.000 MHz 786.100 MHz 30,000 kHz 788.04461 MHz -53.64 dBm -40.64 d& 788.000 MHz 768.100 MHz 30.000 kHz 788.02273 MHz -49.82 dbm -36.82 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11224 MHz -40.49 dém ~36.49 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.13182 MHz -45.43 dBm -32.43 dB
793.000 MHz 806.000 MHz 6.250 kHz 800.62987 MHz -61.09 dém -26.09 dB 793.000 MHz 806.000 MHz 6.250 kHz 805,44805 MHz -61.06 dBm -26.06 dB
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samonias. FCC RADIO TEST REPORT

Report No. : FG901534-03B

LTE Band 13/ 10MHz / 64QAM
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Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763,000 MHz 775.000 MHzZ 6,250 kHz 772.31568 MHz -60.06 dBm -25.96 d& 763.000 MHz 775.000 MHz 6.250 kHz 76364136 MHz -61.29 dbm -26.29 db
775.000 MHz 775.900 MHz 100.000 kHz 775.86628 MHz -48.24 dBm -35.24 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.05889 MHz -49.13 dBm -36.13 dB
775.900 MHz 776.000 MHz 30,000 kHz 77599615 MHz -52.69 dém -39.69 d& 775.900 MHz 776.000 MHz 20.000 kHz 775.90165 MHz -54.08 dBm -41.08 dB
776.000 MHz 788.000 MHz 100,000 kHz 777.56444 MHz 18.62 dBm -11.38 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,38761 MHz 18.59 dBm -11.41 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,06568 MHz -53.72 dBm -40.72 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.00874 MHz -51.64 dBm -38.64 db
788.100 MHz 793,000 MHz 100.000 kHz 789.90385 MHz -40.61 dém ~36.61 dB 788.100 MHz 793,000 MHz 100.000 kHz 788,12692 MHz -47.71 dBm -34.71 dB
793.000 MHz 806.000 MHz 6.250 kHz 802 48701 MHz -61.07 dém -26.07 dB 793.000 MHz 806.000 MHz 6.250 kHz 805,05644 MHz -60.88 dBm -25.98 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03B
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Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

Dater 18 FEB 2020 06'05:03

@1 AvgPwr (@1 Avgpwr
Limit Cf‘hnrk Limit
ne $PURIOUS | INE_ABS ne INE_ABS
10 iR -10 deff
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-20 der -20 dBm
-30 de -30 dBm
-40 dBm 40 dBm
s0d : e e - 50 dém = - - -
70 dB -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 753.65892 MHz -58.82 dBm ~45.82 dB 30,000 MHz 763.000 MHz 100.000 kHz 752.55997 MHz -58.71 dBm -45.71 dB
£06.000 MHz 1.000 GHz 100.000 kHz 837.84858 MHz -57.67 dBm -44.67 dB 506,000 MHz 1,000 GHz 100.000 kHz 9E6.71114 MHz -57.50 dBm -44.50 dB
1.000 GHz 3,000 GHz 1.000 MHz 1.55511 GHz -47.08 dBm -34.08 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.96526 GHz -47.42 dBm -34.42 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.55879 GHz -42.78 dBm -29.78 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.54980 GHz -42.76 dBm -29.76 dB
( It ] q o ( ) ) ]
Date: 18 FEB 2020 060302 Date: 18 FEB 2020 06:03:43
Spectrum ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 10,30 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Cthnrk PAES Limit (thrnk
ine sPURIOUS. INE_ABS PABS ne URIOUS INE_ABS
-10 difE -10 deiE—
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 d8 -30 dBm
-40 dBm -40 dBm
s0d ! = 50 dBm 1 ~
70 dB -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 7E8.78736 MHz -58,08 dbm -45.08 dB 30,000 MHz 763.000 MHz 100.000 kHz 603.34508 MHz -58.50 dBm -45.80 dB
806.000 MHz 1.000 GHz 100.000 kHz 979.203%0 MHz -57.58 dbm -44.55 dB 806.000 MHz 1,000 GHz 100.000 kHz 992.09845 MHz -57.66 dBm -44.66 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -46.11 dBm -33.11 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -46.97 dBm -33.97 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.54930 GHz -42.89 dBm -29.89 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.54880 GHz -42.59 dBm -29.59 dB
—_— —_—
{ 1 J ¢ L] ( )| b

Date: 18 FEB 2020 06-04:23
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SPORTON LAB.
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Report No. : FG901534-03B

LTE Band 13 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectr

Ref Level 0.00 dBm Offset 10.80 dB

SGL Count 100/100

Mode Auto Swesp

Spec

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

\ ) ]

Dater 16 FEB 2020 06:14:01

@1 avgrwr (@1 avgpwr
Limit Tmrk Paks Limit (thrnk
ne SPURIOUS | INE_ABS PABS ne $PURIOUS |INE_ABS
10 iR -10 defE—
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-20 der -20 dBm
=30 dB -30 dBm
-40 dBm -40 dBm
- e e iy
. S B A . [P R W VY
-50 dBm -50 dBm
-70 dB -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 763.000 MHz 100.000 kHz 242.28061 MHz -58.85 dBm -45.85 dB 30,000 MHz 763.000 MHz 100.000 kHz 242.64693 MHz -58.95 dém -45,95 dB
806.000 MHz 1.000 GHz 100.000 kHz 997.23688 MHz -57.29 dBm 44,29 dB 806,000 MHz 1.000 GHz 100.000 kHz 998.49725 MHz -57.62 dém -44,62 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -46.80 dBm -33.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz =47 .44 dBm -34.44 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.54930 GHz -42.89 dBm -29.89 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.54930 GHz -42.88 dBm -29.68 dB
L [ )i i

Date: 18 FEB 2020 06-14:41

LTE Band 13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm Offset 10.80 dB

SGL Count 100/100

Mode Auto Swesp

P!

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

(@1 AvgPwr
Twrk PARS Limit
"I—'IIRI[]H.\' INE_ABS PABS 10 éé%»- INE_ABS
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 de -30 dBm
-40 dBm —— -40 dBm
PR AR P R B e
=0 . i e Tt P N sl o R R s (il ana iy

-50 dBm E- m
70 de -70 dBm
-80 dBm -80 dBm
-00 dem -90 dBm

Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz

Spurious Emissions Spurious Emissions
Range Low |  Range Up RBW Frequency | Power Abs ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit

30.000 MHz 763.000 MHz 100.000 kHz 744.86732 MHz ~58.84 dbm ~45.84 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E6.22314 MHz -55.965 dBm -45.96 dB

806.000 MHz 1.000 GHz 100.000 kHz 978.33133 MHz -57.61 dbm -44.61 dB 806.000 MHz 1,000 GHz 100.000 kHz 995.87956 MHz -57.37 dBm -44.37 db

1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -47.28 dBm -34.28 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.97476 GHz -47.47 dBm -34.47 dB

3.000 GHz 8,000 GHz 1.000 MHz 7.51930 GHz 42,74 dBm -29.74 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.54480 GHz -42,87 dém -20.87 d&

( I J

Dater 18 FEB 2020 06°36:47
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03B

LTE Band 13 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

\ ) ]

Dater 16 FEB 2020 06:15:08

(@1 avgpwr
Limit Cf‘hnrk Paks Limit (thrnk
ne SPURIOUS | INE_ABS PABS ne $PURIOUS |INE_ABS
10 iR -10 defE—
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-20 der -20 dBm
30 de -30 dBm
-40 dBm -40 dBm
| s it | ot A
R B s v i adiiied ) B B s i i it
-50 dBm -50 dBm
A "
70 dB 70 dBm
-80 dBm -0 dBm
-90 dBm -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 233.48001 MHz ~58.87 dBm ~45.87 dB 30.000 MHz 763.000 MHz 100.000 kHz 728.01674 MHz ~58.65 dBm ~45.65 db
806.000 MHz 1.000 GHz 100.000 kHz 889.71764 MHz -57.38 dBm -44.38 dB 906.000 MHz 1.000 GHz 100.000 kHz 967.47276 MHz -57.67 dBm -44.67 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.97276 GHz -47.49 dBm -34,40 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99275 GHz -47.47 dBm -34.47 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.55029 GHz -42.86 dBm -29.86 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.56279 GHz -42.78 dBm -29.78 dB

( Il

Date: 18 FEB 2020 06:15:49

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

@1 AvgPwr
Limit Cthnrk
ine SPURIOUS. INE_ABS
-10 difE
SPURIOUS_LINE_ABS_
-20 dBr
30 d8
-40 dBm
| e
od . _’me\,—ﬁm
70 dg
-80 dBm
-90 d
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 7E2.55997 MHz -58,00 dbm -45.00 dB
806.000 MHz 1.000 GHz 100.000 kHz 969.09285 MHz -57.58 dbm -44.58 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99775 GHz -47.67 dBm -34.67 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.55170 GHz -42.58 dBm 29,58 dB

\ )

Dater 18 FEB 2020 06:24:39
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ee FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG901534-03B

LTE Band 13/ 10MHz

Middle Channel / 64QAM

Spectrum -

Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit Tmrk PABS
ne $PURIOUS | INE_ABS PABS
-10 ddf ?
SPURIOUS_LINE_ABS_
-20 der
-30 de
-40 dBm
| el A
L P R e e
-50 dBm
70 dg
-80 dBm
-90 d
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Range Low |  Range Up RBW Frequency | Power Abs ALimit
30.000 MHz 763.000 MHz 100.000 kHz 761.71789 MHz -58.87 dBm -45.87 dB
£06.000 MHz 1.000 GHz 100.000 kHz 993.59420 MHz -57.53 dBm -44.53 dB
1.000 GHz 3,000 GHz 1.000 MHz 2.99875 GHz -47.54 dBm -34.54 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.54330 GHz -42.81 dBm -29.81 dB
ST
| [ra

L JL J

Dater 16 FEB 2020 06-42:50

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FG901534-03B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage -

°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0018
40 Normal Voltage 0.0070
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0060
0 Normal Voltage 0.0087

-10 Normal Voltage 0.0008 PASS
-20 Normal Voltage 0.0063
-30 Normal Voltage 0.0060
20 Maximum Voltage 0.0059
20 Normal Voltage 0.0000
20 Battery End Point 0.0075

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.25 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A13-1 21 of 21




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG901534-03B

<Sub Antenna>

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.28 4.52 4.09 5.62 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 640QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 6.17 6.32 - - PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number i A13-210f21

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03B

LTE Band 13/ 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

Date: 21.FEB 2020 10.47:32

Spectrum L"E}‘ Spectrum L"E}‘
Ref Level 30.00 cbm  Offset 10,60 ob Ref Level 30.00 cbm  Offset 10,60 ob
o att 30d8 AQT 2 ms @ RBW 10 MHz o att 30d8 AQT 2 ms @ RBW 10 MHz
(@153 view (@153 view
=g
N §
B H =5
B! s -
\ X
00 - 00
B
~ kS
< i 5
1E ‘ - 1E- 4
{ RS
1E I 1E ‘I
1
1
. |
i i 1
CF 782.0 MHz - Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19.24 dBm 22,60 dBm 3.25 d8 2.38 dB 3.19 dB Trace 1 20,94 dBm 25,90 dBm 4.96 da 2.38 dB 4.06 da 4.52 da 4.75 dB
I e—— I e——
L JL J L JL J BREREEE N

Date: 21.FEB 2020 10.47.42

LTE Band 13/ 10MHz / 16QAM

Middle Channel / 1RB

Middle Channel / Full RB

Date: 21.FEB 2020 10.47.02

L? Spectrum
Ref Level 30.00 cbm  Offset 10,60 ob Ref Level 30.00 cbm  Offset 10,60 ob
o att 30d8 AQT 2 ms @ RBW 10 MHz o att 30d8 AQT 2 ms @ RBW 10 MHz
(@153 view (@153 view
00 00 -
~ N 3
] \ ]
1E- - 1E- ¥ -
AN A N
1E 1E
. 1 |
CF 782.0 MHz - Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 18.46 dbm 22,51 dbm 4.05 da 2.93 0B +.03 0B +.09 0B +.09 0B Trace 1 | 19.56 dem 25,79 dbm 5.2 d8 3.04 d8 4.84 da 5.62 d8 5.97 08
I —— I e——
L JL J | CEEREEE ) L )i ] | CEERERE I

Date: 21.FEB 2020 10.47-14

LTE Band 13/ 10MHz / 64QAM

Middle Channel / 1RB

Middle Channel / Full RB

Date: 21.FEB.2020 10:45:21

Lnn Lnn

Ref Level 30.00 cbm  Offset 10,60 ob Ref Level 30.00 cbm  Offset 10,60 ob
o att 30d8 AQT 2 ms @ RBW 10 MHz o att 30d8 AQT 2 ms @ RBW 10 MHz

(@153 view (@153 view

T
e
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X . bE .
1E- 1E- =
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- - |
CF 782.0 MHz - Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Sompl 30000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 1614 dbm 22,33 dbm 5.19 d8 3.04 0B 5.54 0B 5.17 08 5.23 0B Trace 1 [ 17.60 dbrm 25,35 dbm 7.75 d8 3.07 d8 5.13 d8 5.32 d8 7.04 68
| —— | ——
L JL J [LLILL] L JL J [ [T i

Date: 21.FEB 2020 10.46.48

TEL : 886-3-327-

3456

FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FG901534-03B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |[16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.80 5.01 - - - - - -
Middle CH - - - - 4.98 4.88 9.61 9.99 - - - -
Highest CH - - - - 4.88 4.94 - - - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 484 - - - - - - -
Middle CH - - - - 4.89 - 9.75 - - - - -
Highest CH - - - - 4.90 - - - - - - -
TEL : 886-3-327-3456 Page Number : A13-230f 21

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG901534-03B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&

(=]

pectrum pectrum
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 14.95 dbm) MiL1] 12.04 dBm)
781.02800 MHz 780.56900 MHZ
20 26.00 dB| 2 nig 26.00 dB|
04 S, vy 4.795000000 MHz 104 N oo BF AP, 5.005000000 MHZ
i ! 162.9) f o Q factor 156.0)
od \ 0
| L
-0 ¥ -10 o
/ ]
20 d - — 20 o {
S M / o
30 = -30 - — L
40 dBm— 40 d -
./\,\d\ ~r
<0 st e
-6 df -60 di
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 781.028 MHz 14.95 dBm nd@ down 4.795 MHz M1 7BD.569 MHz 12.84 dBm nd@ down 5.005 MHZ
T 1 777.142 MHz -11.23 dam nd8 26.00 dB TL L 777.032 MHz -13.30 dbm n 26,00 d8
T2 1 781.938 MHz -11.33 dém Q factor 162.9 T2 1 7B2.037 MHz -13.35 dém Q factor 156.0

L I

Date: 21.FEB 2020 09:21.08

J

L U

Cate: 21.FEB.2020 08.20:56

J

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

rum s
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt BWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 14.70 dBm) MiL1]
78011200 MHz
20 ndg 26.00 dB| 2 T ndg 26.00 dB|
04 " Lot by AL 4.975000000 MHz 104 ; Aol AL B e 4.875000000 MHz
Ji Q factor 156.8 Jr' Q factor 160.3
i |
od ) ) 0 f
Ty = T}
-t0d ¥y \( -10d
/ - /
N La Ty Yo N i A o~
Vo e .
40 d -40d
50 df 50 d
60 d -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 780.112 MHz 14,70 dam nd8 down 4.975 MHz ML TBL.6S MHz 14,39 dam nd8 down 4.875 MRz
T 1 779.522 MHz -11.43 dbm nd8 26.00 dB TL L 779.582 MHz -11.27 dam n 26,00 d8
T2 1 784.498 MHz -11.00 d8m Q factor 156.8 T2 1 7B4.458 MHz -11.85 dam Q factor 160.3
L U J wa L JU J L]

Date: 21.FEB 2020 09:30:44

Cate: 21 FEB.2020 08.30:56

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@17 Max
™Il 15.21 dBm| ™Il 13,89 dBm|
784.77000 MH?Z| 786.05800 MHz
20 ur3 20 M
¥ ndB 26.00 dB ndg M1 26.00 dB
0u P e B, e 4.875000000 MHz o N " | e By, 4.935000000 MHz
i q factor 161.0 ;" q factor 159.3
o 7 ] 7 T
-/ X
104 104 L+ “
3\ { \
20 d = 20 d {
Pl s’ It Ve - e
-0 sl i fad
40 df -40 di
50 d -50 di
-60 d 60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 784.77 MHz 15.21 dBm ndB down 4.675 MHz ML 7B6.058 MHz 13.89 dém ndB down 4,935 MHz
TL 1 782.042 MHz -11.06 dém ndé 26.00 dB TL 1 782.022 MHz -12.22 dém ndé 26.00 d8
T2 1 786.918 MHz -10.79 dém Q factor 151.0 T2 1 766,958 MHz -11.94 dBm Q factor 158.3
L I ) - L I ) L

Date: 21.FEB.2020 09:32.08

Cate: 21.FEB.2020 09.31:55
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03B

Spectrum L‘L‘? ES ™ l“r‘?
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
ST 30 d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT ke att 30 d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
MiL1] 15.97 dBm) MiL1] 15.61 dBm)
" 780.6610 MHz 781.2810 MHZ
e o ndB 26.00 dB| o - Y. 26.00 dB|
104 il il it : T A anaadat 9.610000000 MHz 104 - N el 9.990000000 MHz|
- Q factor 81.2 - 7 Q factor \ 78.2)
0dm : 0 dam ; L
I, H i
-10dBm ¥ -10 dem i “
T e /
-20 dBm aw. 20 dBm — 1 <
/ " A T
-30 dbm i . -30 dém =
| 4 / “\
/ i )
-0 dm -40 dam -
PO N et
50 dem 50 dBif -
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 780.661 MHz 15.97 dam nd8 down 9.51 MHz ML TBL.ZEL MHz 15.61 dam nd8 down 9,99 WHz
T1 1 777.205 MHz -9.21 dBm nd8 26.00 dB T1 L 777.025 MHz -10.72 dBm nd8 26,00 d8
T2 1 786.815 MHz -9.45 dam qQ factor 81.2 T2 1 7B7.015 MHz -10.05 dam qQ factor 78.2
8 JL J e JL 4 -
Date: 21.FEB 2020 095055 Date: 21 FEB. 2020 085043

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 13

Lowest Channel / 5MHz / 64QAM

pectrum L"r‘;"
Ref Level 30.00 cBm  Offsel 10,50 dB & RBW 100 kHz
o att a0ds BWT 10 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 17k Max
mili] 10.96 dm|
779.84000 MHZ|
e 26.00 dB
4.835000000 MHz
wod 161.3
od
BUE!
20 d
i
|
-0 P s A vy
-40 = -
<5 o
-60 d
CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 779.84 MHz 10.95 dBm ndB_down 4.835 MHz
TL 1 777.082 MHz -14.80 dém ndd 26.00 dB
T2 1 781.898 MHz -15.16 dam qQ factor 161.3
L JL J

Date: 21.FEB 2020 09.40:38

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

rum L"T‘}‘ lu%’:
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 11.75 dBm) MiL1] 12.60 dBm)
782.58900 MHz 762.8190 MHZ
20 M1 ndB 26.00 dB| 2 M1 26.00 dB|
X By 4.885000000 MHZ p " 9.750000000 MHZ
wd Jl'-r [ v T T A, 160.2 0 i 80.3
1}
od 0
T T
10d - 10 di iy
h ¥ - ¥
204 4 20 di [
21 2 .
1 7 ,
- o AT s A=
e i MR i i AW A —
“an d -40d - —
50 d 50 e
60 d -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782,589 MHz 11.75 dam nd8 down 4.885 MHz ML 7B2.B19 MHz 12.60 dam nd8 down 9.75 WHz
T1 1 778.532 MHz ~14.24 dBm nd8 26.00 dB T1 L 777.085 MHz -13.33 dbm nd8 26,00 d8
T2 1 784.418 MHz -14.40 dam qQ factor 160.2 T2 1 7B6.835 MHZ -14.22 dam qQ factor 80.3
L I 4 - [S JL 4 -
Date: 21.FEB 2020 09:45:%0 Date: 21 FEB. 2020 100239

Highest Channel / 5MHz / 64QAM

Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz

jo Att 30de  SWT 19 ps @ VBW 300 kHz  Mode aAuto FFT
SGL Count 1007100
@ 1Pk Max
MI[1] 11.71 dbm)|
786.23800 MHzZ
20 26.00 dB|
. N 4.895000000 MHZz
o f\" W TR = 160.6|
od
/
-10 df J
¥
20 d .
i
I

. el i VR

50 d
-60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result
ML 1 786.338 MHz 11.71 dBm ndB down 4,895 MHz
T1 1 782.042 MHz -14.39 dém ndé 26.00 dB
T2 1 786.938 MHz -14.05 dém  factor 160.6
L L J g

Date: 21.FEB.2020 09:46.05

TEL : 886-3-327-3456 Page Number 1 Al3-26 0f 21
FAX . 886-3-328-4978




samonias. FCC RADIO TEST REPORT Report No. : FG901534-03B

Occupied Bandwidth

Mode LTE Band 13 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.49 4.49 - - - - - -
Middle CH - - - - 4.48 4.48 9.03 9.03 - - - -
Highest CH - - - - 451 4.50 - - - - - -
Mode LTE Band 13 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.49 - - - - - - -
Middle CH - - - - 4.50 - 9.01 - - - - -
Highest CH - - - - 4.48 - - - - - - -
TEL : 886-3-327-3456 Page Number 1 A13-270f 21

FAX . 886-3-328-4978




samonias. FCC RADIO TEST REPORT Report No. : FG901534-03B

LTE Band 13

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

T =

ectrum L2 pe
Ref Level 30.00 dém Offset 10.80 d® & RBW 100 kHz Ref Level 30,00 dBm Offset 10.80 dB & RBW 100 kHz
jo ALt 30dB  SWT 37.0 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
[@ 1Pk Max |
Mi[1] 16.39 dBm)| mili] 13.21 dBm)
780.75900 MHz| 780.76900 MHz|
)
20 dam occ pw +.485514486 MHZ 2 OcdBwe 4.485514486 MHz|
N AT 2 h - 1z
10 dém . e = ! - 10 d Lt rv, o ! 2
1 [ 1
| / \
o T o T 4
\ . ) \
10 * -10 \
\ \
20d e 20d
s S M ey A Vol
-0 -30 \ = >
i
v
-40 o 40 d
0
S0 oL
60 d 60 d
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-valug | ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 780,759 MHz 16.39 dBm M1 7BD.769 MHz 13.21 dBm
T 1 777.25225 MHz 10.01 dBm Oce Bw 4.485514436 MHz TL L 777.26224 MHz 7.56 dBm Oce Bw 4.485514486 MHz
T2 1 781.73776 MHz 9.35 dam T2 1 78174775 MHZ 7.65 darm
L )| J L ) ]
Date: 21 FEB 2020 08.20:47 Date: 21 FEB. 2020 0820 44

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

rum s
Ref Level 30.00 cBm  Offsel 10,50 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att a0de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.01 dBm| mili] 14.35 dBm|
20 78042200 MHzZ| - 781.48100 MHz
1T oOce Bw 4.475524476 MHz Lt oOce Bw 4.475524476 MH|
A e - N n T2
104 N PSRV N € 104 r ar b .
ad / ! od f
! \ f
-0 d - -10 di :
/ /
20 d — 20 di
P [ — ATy
30 [ Shderi— . D
40 d 40 d
50 d 50 d
-60 d 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 780.422 MHz 14.01 dBm ML TB1.4E1 MHZ 14.35 dBm
TL 1 779.75225 MHz 8.34 dBm Occ Bw 4.475524476 MHz TL L 779.76224 MHz 8.21 dBm Occ Bw 4.475524476 MHz
T2 1 784.22777 MHz 8.55 dam T2 1 784.23776 MHz 8.77 dém
L U J wa L JU J L]
Date: 21.FERB2020 093119 Date: 21 FEB.2020 08:31:07

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
14.03 dBm| ™Il 13,94 dBm|
0 784.83000 MH?Z| - 785.76900 MHz
4.505494505 MHz o:urr:w 4.495504496 MHz
04 Tfl‘ BV LT S 104 Lok A N o 1 - ,i
o di < 0 di . s
{ | i
/ / \
04 - -10 di +
/ N |
20 d
L 7 o \ [
Pyl T AV S A J e
-3l =
-0 d -40 di
50 d -50 di
-60 d 60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 784.83 MHz 14.03 dBm ML 7B5.769 MHz 13.34 dBm
TL 1 782.24226 MHz 7.81 dBm Oce Bw 4.505494505 MHz TL 1 782.25225 MHzZ 8.29 dBm oce Bw 4. 495504496 MHZ
T2 1 785.74775 MHz 9.58 dbm T2 1 785.74775 MHZ 7.16 dém
L I ) L I ) -
Date: 21.FEB.2020 093131 Date: 21 FEB.2020 09.31:43

TEL : 886-3-327-3456 Page Number 1 Al3-280of 21
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03B

Spectrum L‘L‘? ES ™ l“r‘?
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
ST 30 d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT ke att 30 d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
MiL1] 17.82 dbm) MiL1] 15.25 dBm)
20 782.5000 MHz o 781.3210 MHZ
- ,! Occ Bw 0.030969031 MHz| Occ Bw 0.030969031 MHz|
PPN PENSP: WANVRE=y SV 2| - e T
10d - 10 di el - P Pk
/ / 4
o dem: f 0 dém / \
{ / \
-10 dBm - -10 dam +
!
20 dem — 20 dam =
/ e, = el
-30 dem + Y -30 dem £ e
1 - / e,
-
-0 dBm - -40 dam —~
/ /
~ - o |
e P
Sorfem 50 dém
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782.5 MRz 17.82 dam ML L 7B1.321 MHz 15.25 dam
T1 1 777.5245 MHz 10.02 dBm Oce Bw 9.030965031 MHz T1 L 777.5245 MHz 8.72 dBm Oce Bw 9.030969031 MHz
T2 1 786.5554 MHZ 11.33 dam T2 1 786.5554 MHz 9.29 dam
8 JL J e JL J v
Date: 21.FEB 2020 095020 Date: 21 FEB. 2020 085032

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A13-290f 21



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG901534-03B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

Date: 21.FEB 2020 09.40:24

pectrum L"_‘?
Ref Level 30.00 cBm  Offsel 10,50 dB & RBW 100 kHz
o att a0ds BWT 10 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 17k Max
mili] 11.05 dBm|
20 779.54000 MHz
. Oce B 4.485514486 MHz
1o P SV AL R eV i A 2
ad {
/
BUE!
!
20d 2
-30
L ANy PPN
-0 d
v,
-60 d
CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 779.54 MHz 11.05 dBm
TL 1 777.26224 MHz .14 dBm Occ Bw 4.485514486 MHz
T2 1 781.74775 MHz 6.66 dBm
L JL J

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Date: 21.FEB 2020 09.45:41

rum Lﬂvn lu%’:
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 11.10 dBm) MiL1] 12.70 dBm)
2 781.85000 MHz o 7808010 MHZ
" Occ Bw 4495504496 MHz| M1 Occ Bw 9.010989011 MHz|
1, X . " T e e ey 1z
wd ¥V [T T U Ve o 7 Y
i \ i |
od 0
/ | { |
/ { A
-0 d i 10 d |
/ / \
20 d - 20 di l’r ;
A R Tl W T - - Ry
e y, e,
-od g =
s0d e
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 7BL.85 MHz 11.10 dem ML 7BO.B01 MHz 1270 dam
T1 1 779.74225 MHz 6.69 dBm Oce Bw 4,495504496 MHz T1 L 777.5245 MHz 6.61 dBm Oce Bw 9.010969011 MHz
T2 1 784.23776 MHz 5.89 dam T2 1 786.5355 MHz 6.73 dam
L I 4 - [S JL 4 -

Cate: 21 FEB.2020 10,0237

Highest Channel / 5MHz / 64QAM

Date: 21.FEB.2020 09.45:53

Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
12.63 dBm|
782 67200 MHZ|
= 4.475524476 MHz
4 , T2
n A 7 AV T
1}
od t
/ Y
04
20 d
Vs
30 = . =y
e
-0 d
50 d
-60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 782.672 MHz 12.83 dBm
T1 1 782.26224 MHz 7.37 dam Occ 8w 4.475524476 MHz
T2 1 785.73776 MHz 7.62 dém
L L J g

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-2 10 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 21.FEB 2020 09:27:51

[u:u] o
= Sp ur
Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avgPwr
Limit §heck PABS Limit ¢heck PARS
20 dbiie —BEURIOUS | INE ABS paks 20 dbipe—$RURIOUS | INE ABS pARS l
10 dBm n 10 dBm M
ods H 0dBm H
-10 dém — ‘“ -10 dBm — }I IL
-20 dBm l -20 dBm /
e ! e f \
SPURIOUS_LINE 485 ] \ | SPURIOUS_LINE_ABS / \
-40 dBm / 40 dem i N
50 dBm F AN | 50 dem o
: 50, dBm: 1
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||['Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Range Low RangeUp | REBW | Frequency | Powerabs | ALimit
762,000 MHz 775.000 MHz 6,250 kHz 766.81818 MHz -61.15 dém -26.15 d& 763.000 MHz 775.000 MHz 6.250 kHz 764.51648 MHz -61.34 dBm -26.34 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.886%6 MHz -48.45 dBm -35.45 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.11194 MHz -49.39 dBm -36.39 dB
F75.900 MH2 J76.000 MH2 30.000 kHz 77599571 MH2 -53.08 dém -40.08 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.92602 MHz -54.15 dBm -41.15 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.36064 MHz 10.19 dém -10.81 d8 276,000 MH= 785,000 MHz 100.000 kHz 78668731 MHz 20.69 dBm 531 de
786.000 MHz 788.100 MHz 30.000 kHz 788.09156 MHz -54.34 dBm —41.34 dB 788.000 MHz 786.100 MHz 30.000 kHz 788.00534 MHz -44.21 dBm -31.21 dB
788.100 MH2 793.000 MH2 100.000 kHz 788.14650 MH2 -49.77 dm -36.77 d& 788.100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -41.73 dBm -28.73 dB
793.000 MHz 806.000 MHz 6.250 kHz 79642208 MHz -60.99 dém -25.59 d8 793.000 MHz 806.000 MHz £.250 kHz 797.87662 MHz -61.35 dBm -26.35 dB
Y
) ] i )

Date: 21.FEB.2020 09:38:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 21.FEB. 2020 09:22:48

m o=l Sp um
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS Limit Gheck PARS
20 dbipe—teuRIOUS }INE Ans DARKS 20 dbipe—fBURIOUS | INE ABS paBS
10 dem 10 deém
0de i 0 dBm ‘
-10 dam — } “ -10 dBm — i
-20 dBm ' 20 dBm 1' |
. / | . ] \
SPURIDUS_LINE_ABS | SPURIOUS_LINE_ABS R
-40 dBm / M“[" 40 dem AN
-50 dBm [ 50 dem |-.J
— S008I I
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit Rangelow | Rangeup | RBW | Freguency | _Powerabs |  ALimit
763.000 MRz | 775,000 MHz 5,250 knz 772,87003 MRz ~60.40 dém -25.40 dB 763.000 MRz 775.000 MHz 5.250 Kz 77222478 Whz ~61.34 dbm -26.34 0B
775.000 MHz 775,900 MHz 100.000 kHz 77588566 MHz -36.50 d&m -23.50 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.88067 MHz -46.20 dBm -33.20 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,95689 MHz -39.88 dém -26.88 dB 775.000 MHz 776,000 MHz 30.000 kHz 77509875 MHz 50,45 dbm “37.45 dB
776.000 MHz 788,000 MHz 100,000 kHz 779,78222 MHz 5.31 dBm -24.69 d& 776.000 MHz 788000 MHz 100,000 kHz 28t 22478 MHe © 21 dbm ot 79 ds
788.000 MHz 788,100 MHz 30.000 kHz 788,04081 MHz -47.51 dBm -34.51d8 788.000 MHz 788,100 MHz 30.000 kHz 788,00674 MHz -35.95 dBm -22.95 dB
788.100 MHz 793.000 MHz 100,000 kHz 78B,40554 MHz -43.15 dém -30.15 dB 788 100 MH= 783.000 MHz 100,000 kHz 788 12602 MHz 31.93 B lao3de
793.000 MHz 806.000 MHz 6.250 kHz 80208442 MHz -61.39 dBm ~26.39 d& 793.000 MHz B806.000 MHz 5.250 kHz 793.13636 MHz -61.15 dbm -26.15 dB
.
I - 1 i

Date: 21 FEB. 2020 093348

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03B

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrum o= ||| spectrur
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100100
@1 AvgPwr an AvgPwr
Limit Gheck PAES Limit ¢heck
20 dbiie —BEURIOUS | INE ABS pARS 20 dbipe—$RURIOUS | INE ABS
10 dBm ﬁ 10 dBm n
0de “ 0 dBm “
-10 dem — J - -10 dBm — , ‘l
-20 dBm i I\ -20 dBm ] K
SPURIOUS. LINE &BS / E | SFURIOUS_LINE_aBS_ [ \
-40 dBm + \\‘_ -40 dem /J L
-50 dBm r | 50 dBm N
-60 dam. I 50,480 |
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low RangeUp | REBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 76516384 MHz -61.44 dém -26.44 d& 763.000 MHz 775.000 MHz 6.250 kHz 766.23077 MHz -61.35 dbm -26.35 db
775.000 MHz 775.900 MHz 100.000 kHz 775.84471 MHz -45.88 dBm -32.88 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.16768 MHz -49.40 dBm -36.40 dB
775.900 MHz 776.000 MHz 30,000 kHz 77599176 MHz -51.15 dBém -38.15 dB 775.900 MHz 776.000 MHz 20.000 kHz 77597777 MHz -54.08 dBm -41.08 dB
776.000 MHz 788.000 MHz 100,000 kHz 777.34865 MHz 18.02 dBm -11.98 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,62737 MHz 19.32 dBm -10.68 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.08586 MHz -54.26 dBm ~41.26 di 788.000 MHz 788.100 MHz 30.000 kHz 788.01374 MHz -45.03 dBm -32.03 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.31783 MHz -40.77 dém ~36.77 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.15629 MHz -42.68 dBm -29.68 dB
793.000 MHz 506.000 MHz 6.250 kHz 804.39610 MHz -61.17 dBém -26.17 d8 793.000 MHz 806.000 MHz 6.250 kHz 801.21429 MHz -61.43 dBm -26.43 dB
)
I [ il ) wa

Date: 21.FEB. 2020 09:26:10

Date: 21.FEB.2020 09:37.09

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P m

Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep

Sp

um

Ref Level 20,00 dém  Offset 10.80 db

Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PA
20 dbipe—teuRIOUS }INE Ans DAKS 20 dbife—$PURIOUS | INE ABS pagS
10 dem 10 dém
o de T 0 dem “""“"
-10 dem - { ‘\ -10 dBm - ‘
-20 dém ] ¢ -20 dBm !||
' I
o | | . \
SPURIOUS_LINE_ABS \ | SFURIOUS_LINE_ABS _
-40 dm -40 dBrm
-50 dem [ -\j\ -50 dBm |_-d
= 250,dBm, T
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MRz | 775,000 MHz 5,250 knz 774,83407 MRz ~60,96 dém -25.96 d& 763.000 MAz | 775.000 MHAz 5.250 Kz 76830470 Mhz ~61.29 dem ~26.20 dE
775.000 MHz 775,900 MHz 100,000 kHz 775,87438 MHz -40.90 dBm -27.90 d8 775.000 MHz 775.900 MHz 100,000 kHz 77588796 MH= 47,43 dBm 34.48 dB
775,900 MHz 176.000 bz 30.000 kHz 775,58197 MHz -45.00 dBm -32.00 d8 775.900 MHz 776,000 MHz 30.000 kHz 775,92253 MHz -51.69 dBm -38.69 dB
776.000 MHz 788,000 MHz 100,000 kHz 780,47752 MHz 4.07 dBm -25.03 d8 776.000 MHz 788,000 MHz 100,000 kHz 78365435 MHz 4.23 dBm -25.77 dB
788,000 MHz 788,100 MHz 30.000 kHz 78806399 MHz -48.06 dBm -35.06 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.09535 MHz -38.02 dBm -25.02 dB
788,100 MHz 793,000 MHz 100,000 kHz 788,13671 MHz -43.66 dBm -30.66 dB 788 100 MH= 783.000 MHz 100.000 kHz 788 12203 WMHe 3365 dBm 2065 db
793,000 MHz 806,000 MHz 6.250 kHz 797,07143 MHz -61.22 dBm -26.22 dB 793.000 MHz 806,000 MHz & 250 ks 735 89561 Mis 8115 dhm 36 1t b

]" 1

Date: 21.FEB. 2020 09:24:29

i

Date: 21 FEB. 2020 09:35:29

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03B

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

pectrum o= ||| spectrur
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100100
@1 AvgPwr (@1 avgPur
Limit Gheck PAES Limit ¢heck
20 dbiie —BEURIOUS | INE ABS PAES 20 dbipe—$RURIOUS | INE ABS
10 dBm l 10 dBm ﬂ
0da H 0dBm “
-10 dem — JH‘ -10 dBm — l \
.20 dam f { -20 dBm
o L B 1
SPURIOUS. LINE ABS J 1 | SPURIOUS_LINE_ABS ’\ \
-40 dBm 40 dBm
] N
r | 50 dBm. =
1 50,48, )
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low RangeUp | REBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 770.31868 MHz -61.37 dBm -26.37 d& 763.000 MHz 775.000 MHz 6.250 kHz 765,22378 MHz -61.39 dbm -26.38 db
775.000 MHz 775.900 MHz 100.000 kHz 775.85819 MHz -48.75 dBm -35.75 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.67208 MHz -49.15 dBm -36.15 dB
775.900 MHz 776.000 MHz 30,000 kHz 77594980 MHz -53.26 dém -40.26 dB 775.900 MHz 776.000 MHz 20.000 kHz 77598876 MHz -54.20 dBm -41.20 dB
776.000 MHz 788.000 MHz 100,000 kHz 777.34865 MHz 15.86 dBm -14.14 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,62737 MHz 17.94 dBm -12.06 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.09426 MHz -54.08 dBm -41.08 d& 788.000 MHz 788.100 MHz 30.000 kHz 788,00804 MHz -48.92 dBm -35.92 dB
788.100 MHz 793,000 MHz 100.000 kHz 78863601 MHz -40.77 dém ~36.77 dB 788.100 MHz 793,000 MHz 100.000 kHz 788,11713 MHz -46.47 dBm -33.47 dB
793.000 MHz 806.000 MHz 6.250 kHz 796.29221 MHz -61.38 dBm -26.38 dB 793.000 MHz 806.000 MHz 6.250 kHz 802.64286 MHz -61.36 dBm -26.36 dB
)
Il - j ) wa

Date: 21.FEB 2020 09°43:57

Date: 21.FEB.2020 09.49.27

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 21.FEB. 2020 09°42:16

P m ué,:' Sp um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PA
20 dbipe—teuRIOUS }INE Ans DAKS 20 dbife—$PURIOUS | INE ABS pass
10 dem 10 deém
0 de ‘ 0 dem "“"*‘“ﬁ}
-10 dam — i l -10 dBm — ‘
-20 dBm [ 20 dBm f }
SPURIOUS_LINE_ABS f | | SPURIOUS_LINE_ABS _ ’/; L\
-40 dBm ! 40 dBm T
-50 dBm [“, t 50 dBm |_
d - 5 ; 1
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77497003 MHz -61.44 dBm -26.44 d& 763.000 MHz 775.000 MHz 6.250 kHz 764,58841 MHz -61.45 dBm -26.45 dB
775.000 MHz 775,900 MHz 100,000 kHz 775,99595 MHz -44.68 deém -31.68 d& 775.000 MHz 775,900 MH= 100.000 kHz 77585540 MHz 4889 dBm 3599 db
775.900 MHz 776.000 MHz 30.000 kHz 775,94650 MHz -48.83 dém -35.83 dB 775.000 MHz 776,000 MHz 30,000 kHz 77509675 MHz 53.24 dom e0.24 B
776.000 MHz 788,000 MHz 100,000 kHz 780,47752 MHz 2,12 dém -27.87 d& 776.000 MHz 788000 MHz 100,000 kHz 289 26663 MHe 5 40 dBm o760 dB
788.000 MHz 768,100 MHz 30.000 kHz 786.04770 MHz -49.77 dém -36.77 d8 786.000 MHz 769.100 MHz 30.000 kHz 788.01394 MHz -41.42 dbm ~2g.42 db
788.100 MHz 793.000 MHz 100,000 kHz 788.21953 MHz -45.48 dem -32.48 dB 788 100 MH= 783.000 MHz 100.000 kHz 788 11224 MHZ 37 72 dBm 2472 dB
793.000 MHz B0C.000 MHz 6.250 kHz 802.09740 MHz -60.88 dém -25.88 dB 793.000 MHz 806.000 MHz £.250 kHz 801.47403 MHz -61.27 dbm -26.27 dB
T
i J1 e
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